For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 5

11A-599B190 HW-615 (1999)

General Assembly

.

\\\\\||/M....i o

o
£59
(SR N (9] W d
Qs -9 J_ : é “\
/ﬂnn

N e 5
= ”u,u_,wu g .wu ﬁﬂ. V\M -.\ | N N
= e\
/ — 35 A8z Tz o
— ¥ [ @ o P (@) ¢
\\\\\”..H// 0 AR ﬂ u(?mi “v.‘.xwv (€ ,mun\mm,“ w ,\
W= NN AR — O L NS
TS A D
/A W/R\ mmmm“n& . o \N CANY m-\ 2
\ \\\ m \ \ Ye)) \\
(= : N
AA ,//.\ n‘\\m\ o 10 \.}nanu G v,
N e B 3
/.Nll||u“““\ e To) L V4 (oY%
T ) R} 4 o

\]

Q P \ - \..H.,
/ﬂ _M/_ \ m\m,”/

AT

V\Aw/ .u..q./ © 7. \A \ \

A R Y 1)
VV\\HH\HH ' 2N \ K
AT 7 i y\a W S \ AL \Aw\ 9
LAk W = () e Wv ] =
/ - \\\\»swm\\ // & /mnuu & \ /// .Wv\v‘\ \ A/ / /
4 / h\\ 3 N V / W\ ‘m\\ ‘/ \ /
. (N wuﬁ \ of \\ \ o /,,, VPWW mmm\ \ \ m © o
P \\\,.u\v ///, \\ XM .. N \A NM “\N\\ n/_h /nN\\\\\ m \\
oA \,“\\ Py < ,
\\nnn\\“\v //\A\\ N /va wumwmw\ml- 3 SN
e m \ - uM\,....ian o & "mv
o . e ‘ mm!.ia!", //// J O O )
/ I/,/// \\\\ e /”” VA \\ to \X/ mM
\ .w w\ m/%-mm..-k \
N\ 2@ & ) O\ \
, v S
\ S o W v\
// A“V““WW\\\ ﬁ ‘_‘_I. \ W” // // ,"H
// \\\MH\)MU \“waww \ ‘hwﬂ\\. © ,// //
~ H\\ d AN 2 —— p— ST
/w\un”n\\ _ N .Hﬁ ”r“»w“, ‘W x;\\ o Jm/ /A \ p il JM w |
== S NN\ & e
e /MunmAnw \WNV \_\\_mm V,M/ /// AM\)/hwnuuuwx\A
\ N
AN, N N\
gl Nw\\ e ””/ /u,,/ // \
A W\\H\HHHW/ / Nas Q o
\\\1..44 <\ yvr //w &l Al
\‘ %mﬂumm \““mw ' N w
‘ mm m ““ \“\\ “_.3
mmmﬂ\w R ,”M_,
|HMMM\\JW_\ e <
. /x..,\\\ ©

®

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

11A-599B190 HW-615 (1999)
General Assembly

Page 2 of 5

Ref#  Part Number Qty S/P/F  Description
1 1 Engine
751B281451 1 /P Engine Shroud
2  734-1857 1 /P Wheel, Front Caster 7 X 2
3  736-0105 1 /P Bell Washer .401 X .870 X .063
4  736-0182 1 /P Spring Washer .50 I.D. x 1.0 O.D. x.022
5 736-0272 1 S  Flat Washer .510 x 1.0 x .060
6  738-0481 1 S  Shoulder Screw .500 x 2.62: 3/8 - 16
7  748-0377C 1 S Blade Adapter
8  736-0524A 1 S  Blade Bell Support
9 710-1257 1 /P HexBolt3/8-24x25Gr. 8
10 742-0741 1 S Blade 21", Mulching
11  647-0028 1 Hi-Wheel Height Adj. Support
12 710-1348 1 /P AB Screw 1/4-14 x .50
13 712-3017 1 S  Hex Nut 3/8-16
14  732-0845 1 S  Torsion Spring
15  732-0843 1 Torsion Spring, RH
16  732-0844 1 Torsion Spring, LH
17  736-0105 1 /P Bell Washer .401 x .870 x .063
18  738-0145 1 S  Shoulder Screw .500 x .840
19 747-0971 1 Handle, Height Adjustment
20  750-1090 1 Spacer .500 x 1.0 x .600
21  782-0572 1 S  Height Adj. Bracket, RH
22  682-3054 1 Handle Bracket Ass'y, RH
23  682-3055 1 Handle Bracket Ass'y, LH
24  710-1348 1 /P AB Screw 1/4-14
25  725-0157 1 /P Cable Tie
26  731-1901 1 S  Trail Shield
27  732-0842 1 Trail Shield Wire
29 710-0134 1 /P Carriage Screw
30 710-0654A 1 /P TT Screw 3/8 -16 x 1.00
31 710-0703 1 /P Carriage Screw 1/4-20 x .75
32  712-0397 1 S  Wing Nut
33  726-0233 1 /P Push Nut
34  736-0204 1 /P Flat Washer
35  782-0049-0662 1 Deck 21"
36 682-9020A 1 /P Caster Assembly, RH Code: N notates a new
part (not previously existing).
37 682-9021A 1 /P Caster Assembly, LH Code: N notates a new
part (not previously existing).
38 682-9024 1 Caster Bracket Assembly
39 710-0260 1 S Carriage Bolt 5/16-18 x .62
40  711-1146 1 S  Caster Axle .374 x 2.59
41  712-0397 1 S  Wing Nut
42  712-3004A 1 /P Flange Nut 5/16-18 Gr.5
43  714-0104 1 S  Hairpin Clip
44  726-0214 1 /P Push Cap
45  732-0306 1 S  Compression Spring
46  736-0232 1 S  Wave Washer .530 1.D. x .780 O.D.
47 1 UNKNOWN
48  736-0264 1 S Flat Washer .330 I.D. x .630 x .06
49  736-0931 FI. Wash. .203 I.D. x.403 x .040
50 737-3000

WWW. m)]/mov@erra%ﬁﬁt%@m



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

11A-599B190 HW-615 (1999)
General Assembly

Page 3 0of 5

Ref#  Part Number Qty S/P/F  Description
51 741-0685 1 Flange Bearing
52 747-0924 1 Lock Pin, Front Wheel
53  731-1832 1 Discharge Chute
54  731-1833 1 S Mulching Cover
55~ 731-1887 1 Hubcap
56  710-0653 1 /P Hex Screw, TT 1/4-20 x .375
57  710-0969 1 /P HL Screw
58 731-1828 1 Rear Baffle
59 734-1861 1 /P Hi-Wheel 14 X 2

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 4 of 5

7
e
3 IIIIIIII..MI..' mm\\ \\\ e
. SR
\ Iave
\ AA\ A
/ 7 \ O\
/ P W\
A7 A\
“V A \
7 \,m“-\-\m \
©._ e \.M.\\ ” ‘.WMMMWV
//_...\\\_‘xu\.amm 2°
) e d \. o
e ~
9 ¢ \\ M‘\ \ r
& » —
”_\ ﬁﬁ {1 ~
R (LS
S5 v
© \ // \ ) .\|i'.ammm“v \\\H\\ x/ e
_ A / / — / -~ )W\\ g \v
W f \ / \\Y\ .\\\
H // / / \\\ \.X
o N\ \ N SN 2
o // / // . \\\\-\\\ ~ M/ “““\
s N B N5 =S
=X AN i vz 0
o o N\ \\\
L5 N4
< < \Y
— © A
— T

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

11A-599B190 HW-615 (1999) Page 5 of 5
Handle
Ref#  Part Number Qty S/P/F  Description
1 714-0104 1 S  Hairpin Clip
2 720-0241 1 S  Wing Nut
3  726-0240 1 S CableTie
4  736-0451 1 S  Saddle Washer
5  749-0907A 1 S  Lower Handle
6  749-0438B 1 S  Upper Handle
7  647-0004 1 Control Handle
8  720-0295 1 /P Foam Grip
9  710-1205 1 /P Rope Guide
10 720-0279 1 /P Handle Knob
11  746-0883 1 Housing Control
12 710-1270 1 Oval C-Sunk Scr.
13  712-0324 1 /P Hex L-Nut 1/4-20 Thd.
14  746-0912 1 S  Control Cable
15 710-1174 1 /P Carriage Bolt

WWW.mymowerparts.com



